MiLL TEST REPORT

{Purchaser: | Certificato No.:11.0902.05
IContract No.: Prisarose P.O.No 3851 {Date of Issue: 2011.09.02
Commodity: Stainloss Stecl Seamloss Tubes |SpecHfications: ASTM A213-10/ASME SA213-08/ASTM A269-10 BAW
Process: Cold Rolled _ [Delivery Condition: Bright Annealed
Bteel Grade Heat Number Lot Number, Dimensions - - &y
) o Pieces - | Feet
_TPI6/TRI16L HDNOI312 | HO110618  0500°0Dx0065"AWx20  |250 - |5,000

T Chemionl Comporiton by Weight ()

Element C | ‘Ma P 8 Si or | N Mo
[Requirespents <0035 | <200 <045 | <0030 | <100 {1600~18.00| 10.00~1490 | 2.00~200
lladlgAna!ygi; 0.024 . 120 0.032 oot | o042 1639 ERY) 2.05
Product Analysis 0.025 22 0.031 0002 045 | 1640 1013 . 207

Test Item Elongation (% in 2") T“““‘“’S‘:’f“’m) Yield ::%g;,gm)
Requirements =35 >351S 2205

: 58062 . 575580 290/305

ErTy

Z.(%)
Test Item Eddy Current Test | Hydrostatic Test | Ulirasonic Test ;"‘r; &"“&"2& Macrosc m""“
Reqmmments i 100% ASTM A262E | BndCut | Appearanco
i Passed Passed Pased  Passed

f .29% Cerﬂﬁed by ABSQE Cerﬂﬁcaﬁoa No: 30462

Additional Remarks;

(1) Materiale is NACE MR.0103-2007 compham
(2) Materials is NAGE MROL7S/ISO 151562003 compliant
(3)Tubes tested per ASTM A1016-08
(4)Aﬂmbesatmledto above 1900 Deg F snd water guenched below 800 Deg F in 3 minutes
(5) No weld repair performed

. {6)Free ﬁommemrymgmimﬁm
S B lOO%PMI‘!‘esmd -

We hereby eerﬂt‘y tlm reportto be eorvect.

In Compliance with EN 10204:2004-3.1

* Manager / Quality Control Department



